UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-E7AD

ISED ID 6545A-E7AD
Equipment Under Test E7-Audience

Test Report Serial Number | TR9803_01

Date of Tests 24 September 2024
Report Issue Date 24 February 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.

NVLA

TESTING ’, i
NVLAP LAB CODE 600241-0

"y ¥,

/

\\

/(_

\

\\
»
o



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-3

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first
channel.

1.1 HE Mode

1.1.1 Low Gain Mode

Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5745.000 20.000000 | PASS
RF output power 5745.000 20.000000 | PASS
Power Spectral Density 5745.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 20.000000 | PASS
Tx Spurious Emission 5745.000 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 20.000000 | PASS
Power Spectral Density 5775.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 20.000000 | PASS
Tx Spurious Emission 5775.000 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 20.000000 | PASS
Power Spectral Density 5825.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 20.000000 | PASS
Tx Spurious Emission 5825.000 20.000000 | PASS
Emission Bandwidth 26 dB 5755.000 40.000000 | PASS
Power Spectral Density 5755.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5755.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5755.000 40.000000 | PASS
Tx Spurious Emission 5755.000 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 40.000000 | PASS
Power Spectral Density 5775.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 40.000000 | PASS
Tx Spurious Emission 5775.000 40.000000 | PASS
Emission Bandwidth 26 dB 5795.000 40.000000 | PASS
Power Spectral Density 5795.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5795.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5795.000 40.000000 | PASS
Tx Spurious Emission 5795.000 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 80.000000 | PASS
Power Spectral Density 5775.000 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 80.000000 | PASS
Tx Spurious Emission 5775.000 80.000000 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 22.600000 5733.450000 5756.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 6.4 | PASS

26 dB Bandwidth
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5725 5730 5735 5740 5745 5750 5755 5760 5765
Frequency in MHz
Bandwidth
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Att

S51

&

Ref Level 10.00 dBm

J 36

Count 200/200

* RBW 200 kHz

EWT ZE5 us » VW

1 MMz

Made Auto FFT

9 1P} Max

40

2 dBém

<20 dEm

30 dam—r

akm

Hm—rt

=

CF 3.745 GHz

00 pts

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

an 40.0 MMz
WI

RF output power (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 24.1 30.0 24.1 99.708 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5736.089109 8.614 30.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
35T
30
c% 20T
5 4
=
5 10 -'/0
g T \
- O__
-101
5735 5740 5745 5750 5755
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Freqguency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 19.050000 0.500000 5735.425000 5754.475000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 4.8 | PASS
6 dB Bandwidth
10T
o+ NMMM‘WWWA\

c% -10T
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§ 20T
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T 19080 M
40T
5725 5730 5735 5740 5745 5750 5755 5760 5765
Frequency in MHz
Bandwidth
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Il:n
Ref Level 10.00 dBm * RBW 100 kHz
Att 96  BWT S6.E us » VBW 300 kM Made Auto FFT
251 Count 200/200
@ 1P} Max
2 dem :
~10 dhm t
5 P |
[ s ] SR REN BVEVINTT N e R | "y
<20 dBm ‘ t
J ’ \
30 dam—r + - S N—
{ |
o |
30 ARy — .,"J . ﬂ.
f { “"‘ A
0 dBr—7r3 v
50 B o
l At s \
£0 dany
O d8m [
\
£0 dBm
\‘
| |
CF 5,745 UMz B0 pts an 40.0 MMz
— w.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 uUs AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 19.100000 5735.450000 5754.550000
DUT Frequency Result
(MHz)
5745.000000 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 % Bandwidth
10T
£
os)
©
£
©
>
[
-
5725 5730 5735 5740 5745 5750 5755 5760 5765
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 200 kHz
Att JO9F BWT ZESus » VBW 1M Made Auto FFT
S51L Count 200/200
1Pk Max
i
0 dem
~310 dhm — >~y MO
J V haeod B
<20 dEmr T
| l'
0 dam 4 ‘
40 ahry - ‘0 |~‘-" -
PN ‘“ i e
L0 deny
-70 dEmr
£0 o8
CF 5,745 UMz A0 pts 20" 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

COMPLIANCE

LABORATORY
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5745.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5562.250000 -32.9 5.9 -27.0
5551.750000 -33.3 6.3 -27.0
5557.750000 -33.4 6.4 -27.0
5558.250000 -33.4 6.4 -27.0
5561.750000 -33.4 6.4 -27.0
5552.250000 -33.4 6.4 -27.0
5550.250000 -33.6 6.6 -27.0
5550.750000 -33.6 6.6 -27.0
5544.250000 -33.8 6.8 -27.0
5562.750000 -33.8 6.8 -27.0
5633.750000 -33.8 6.8 -27.0
5633.250000 -33.9 6.9 -27.0
5640.250000 -33.9 6.9 -27.0
5555.250000 -33.9 6.9 -27.0
5546.250000 -33.9 6.9 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Level in dBm

Spurious

PROPRIETARY

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit Threshold X Critical Final Critical Sum Lewel
Pre Measurement 2
Setting Instrument Target Value
Value
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~1260
Sweeptime 85.781 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 22.400000 -- 5764.050000 5786.450000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 6.3 | PASS
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26 dB Bandwidth

10T

-10T

Level in dBm

20T

5755 5760 5765 5770 5775 5780 5785 5790 5795
Frequency in MHz

Bandwidth

Ref Level 10.00 dBm * RBW 200 kHz

Att IS BWT ZBSus & VBW 1 MMz Made Auto FFT
251 Count 200/200

1Pk Mas

0 dem

=30 dhm

CF 5.775 GHz 400 pts an 40.0 M-z
- #u

Power Spectral Density (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5783.514851 | 8.505 30.0 | PASS
TR9803_E7-Audience_FCC_15.407_UNII-3_Annex Page 11 of 88

PROPRIETARY



¢ UNIFIED

' 4 COMPLIANCE

\7

LABORATORY

427 West 12800 South, Draper, UT 84020

Ports

Port

State

used

used

1
2
3 | used
4 | used

35T

Power Spectral Density

30
20T

10T

Level in dBm

-

-107

=\

5765

Connector 1
Sum Lewel

5770

Connector 2
Limit

5775
Frequency in MHz

4

Connector 3
PSD

5780

Connector 4

5785

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 19.200000 0.500000 5765.375000 5784.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 4.0 | PASS
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M UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
6 dB Bandwidth
10T
0__ (N Ill ” “h) 4 UMO‘“' u v V o) h‘“ ,l/\i""lhﬁ“bl”‘l\w h r‘v H'\/w
c% -10T1
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=
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[
-
-30T
40T
5755 5760 5765 5770 5775 5780 5785 5790 5795
Frequency in MHz
Bandwidth
: B
Ref Level 10.00 dBm » RBW 100 kHz
Att JN UGB  BWT S6.E us » VBW 300 kM2 Made Auto FFT
S5 Count 200,200
1PN Max
i
0 di '
\
0 dhe
[ o AR M e | ATty T R )
20 d&m ! T
| | '
O dam ‘ 1 L
/ |
30 ARyt ‘~ - \"h’
I M.
E0 g8 45t T
pokin s l-fr“-.M*'N“ i st A
L0 o
O dEm ‘
\
£0 o8
J
CF 5,775 GHz B0 pts 2@0 40.0 M-z

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 19.100000 5765.450000 5784.550000
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% UNIFIED
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
DUT Frequency Result
(MHz)
5775.000000 | PASS
99 % Bandwidth
10T
£
03]
©
£
©
>
[
-
5755 5760 5765 5770 5775 5780 5785 5790 5795
Frequency in MHz
Bandwidth
Spectram
Ref Level 10.00 dBm * RBW 200 kHz
Att J0UH BWT ZBSus & VBW 1 MMz Made Auto FFT
S50 Count 200,200
1PN Mas
0 dim
~10 dhm —p - me—arry — —
(e s A aed et | radh any o VRN 4 \
| |
20 dim - r
0 dam - lAV
30 A - - r"— a4 -
=0 By T
£0 d8
i
£0 98
CF 5,775 UMz M0 pts 20!‘ 40.0 MMz
4 4 ‘
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 40.000 MHz 40.000 MHz
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Tx Spurious Emission (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

Measurement Settings

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5587.750000 -32.3 5.3 -27.0
5579.250000 -32.6 5.6 -27.0
5588.250000 -32.7 5.7 -27.0
5579.750000 -32.8 5.8 -27.0
5582.750000 -32.8 5.8 -27.0
5587.250000 -32.8 5.8 -27.0
5583.750000 -33.0 6.0 -27.0
5586.250000 -33.1 6.1 -27.0
5584.250000 -33.1 6.1 -27.0
5583.250000 -33.1 6.1 -27.0
5646.750000 -33.1 6.1 -27.0
5573.750000 -33.1 6.1 -27.0
5576.250000 -33.2 6.2 -27.0
5576.750000 -33.4 6.4 -27.0
5584.750000 -33.4 6.4 -27.0

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

TR9803_E7-Audience_FCC_15.407_UNII-3_Annex
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Spurious

Level in dBm

5.47 5.5 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Sum Lewel

Limit T Threshold X Critical Final Critical

Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 22.100000 5813.650000 5835.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 6.2 | PASS

26 dB Bandwidth

10T
0__
& 1ot
o
£
T 207
3
adl 2IOME
40T
5805 5810 5815 5820 5825 5830 5835 5840 5845
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

&

Ref Level 10.00 gBm * RBW 200 kHz
Att JOG6 BWT ZBS us » VBW 1 M2
S50 Count 200/200

Made Auto FFT

O 1P} Max

0 dem

<20 dEm

20 danm

i
]
|
|

<40 -

S0 A

£0 dinr

-70 dEm ‘

£0 dam

||

CF 5,825 GHz

M0 pts

.

20“ 40.0 M-z
-

Power Spectral Density (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5825.000000 5816.287129 8.510 30.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020
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Power Spectral Density

35T
30
D% 20T
5 J
c
— 10T
(]
g 4
[
Ey A
-101
5815 5820 5825 5830 5835
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Lewel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 19.000000 0.500000 5815.425000 5834.425000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 5.7 | PASS
6 dB Bandwidth
10T
o+ WWWVWMWW

£

[oa}

=]

£

°©

>

]

-

19000 M+
5805 5810 5815 5820 5825 5830 5835 5840 5845

Frequency in MHz

Bandwidth
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Occup

&

* RBW 100 kHz
BEWT S6.E yus & VBW 200 kv

Ref Level 10.00 gBm
Att 30 96
S5 Count 200,200
9 1P} Max

Made Auto FFT

A4
L L R A AN oy, ,.s'c b,

30 ARyt + v By
N) 3

=0 AR T
|
;JL-\.‘,_A.';",F“J-.‘

£0 dénr

-70 dBém

J

CF 5,825 GHz B0 pts

wen 40.0 M-z
—— 1

‘

ied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHz)

4
|
"'*d"‘*.& n";«‘/d‘

£0 gam

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5825.000000

19.100000

5815.350000

5834.450000

DUT Frequency Result
(MHz)

5825.000000

PASS

99 % Bandwidth

10T

0T

-10T

201

Level in dBm

-30T

40T

R A A PRSP A A

5825 5830

Frequency in MHz

5805 5810 5815 5820

5835

5845
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427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 dBm » RBW 200 kHz
Att 96 BWT ZBSus » VBW 1 MM Made Auto FFT
S50 Count 200,200
10 1P} Max
2 dBm
-10 dhm—1t v
il Gl R |
<20 dam T
20 dany = )
40 abm . E -
-w-'-l-‘“'r“ S T ’ , B
L0 dany ‘
-70 d8m 1
£0 dg&m
CF 5,825 QM2 M0 pts ﬂan 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements
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427 West 12800 South, Draper, UT 84020

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5624.750000 -33.5 6.5 -27.0
5625.250000 -33.6 6.6 -27.0
5637.250000 -34.1 7.1 -27.0
5630.250000 -34.1 7.1 -27.0
5641.750000 -34.2 7.2 -27.0
5634.250000 -34.2 7.2 -27.0
5642.250000 -34.2 7.2 -27.0
5637.750000 -34.3 7.3 -27.0
5629.750000 -34.4 7.4 -27.0
5639.250000 -34.4 7.4 -27.0
5647.750000 -34.4 7.4 -27.0
5648.250000 -34.5 7.5 -27.0
5630.750000 -34.6 7.6 -27.0
5638.750000 -34.6 7.6 -27.0
5634.750000 -34.6 7.6 -27.0

Measurement Settings

(MHz)

Start Frequency

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000 2

Level in dBm

Spurious

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit Threshold X Critical Final Critical Sum Leel
Emission Bandwidth 26 dB (5755 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 44.878049 === 5732.936210 5777.814259
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 6.1 | PASS
26 dB Bandwidth
10T
O -+
e 1
g 10T
£ 1
o
3 20T
-
.30-M weme |
5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz
Bandwidth
Spectrnam [a
Ref Level 10.00 dBm * RBW 300 kHz
Att JNGE BWT L6 us » VBW 1 MM Made Auto FFT
S50 Count 200,200
1Pk Max
0 dem
=310 dhm—1t M UL, AN T PTRR o
| O e S, s, i
20 dim v B
f [
20 dany .l \‘
N
40 akm II, #[
sl st P
R LA L Bt a0 (T T W
L0 diny
-70 d8m
£0 g8
CF 5,755 Gz 533 pts 20» 0.0 MMz
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%

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density (5755 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz)

Frequency
(MHz)

PSD
(dBm)

Limit

(dBm)

Result

5755.000000

5736.625000

6.257 30.0

PASS

Ports

Port

State

1 | used

used

2
3 | used
4 | used

35T
30

20T

Level in dBm

107,

-207

1071

Power Spectral Density

ot

5735

Connector 1
Sum Lewel

5740

5745

5750

5755

5760

Frequency in MHz

5765

5770

5775

Connector 2
Limit

4

Connector 3
PSD

Connector 4

Minimum Emission Bandwidth 6 dB (5755 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 38.350000 0.500000 5735.825000 5774.175000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 1.1 | PASS
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
6 dB Bandwidth
5
0 -+
c -10T1 I
os)
©
c
— 20T
[0
>
[
-
-30T
40T
5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm » RBW 100 kHz
Att NGB BWT 547 us » VBW 200 kM Made Auto FFT
S51L Count 200/200
1Pk Max
0 dem
~310 dhm
20 dBm il Lo otiibube ] b st w‘[
0 dBm 1
/‘ \
e LU / ‘\
0 B . ‘l
w.fw-r\'m“*f b bl
L0 dBr
-70 dBm 1
\ \
£0 o8 T
1 l
CF 5,755 Gz 1600 pts

-

20” H0.0 MH2
"

Occupied Channel Bandwidth 99% (5755 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 38.250000 5735.875000 5774.125000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency
(MHz)

Result

5755.000000 | PASS

99 % Bandwidth

Level in dBm

MM\/A/V\«.J\'\/‘/\_/\/‘V‘/\/\_/VW‘"\

5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz
Bandwidth
Spectram
Ref Level 10.00 dBm » RBW 500 kHz
Att JNGE BEWT 18T us » VBW MM Made Auto FFT
S50 Count 200,200
1PN Mas
0 dim
~10 dhm e v'"‘r e T P e e
o i’ v'
20 d&m T 1
0 dam N'N
40 dbhm— 4 .‘;;. - -
ey P A A \-"‘; l"l'-'l. ~
£0 M@ —=
L0 dinr
70 d8
£0 98
CF 5,755 Gz 320 pts 20" 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 80.000 MHz 80.000 MHz
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UNIFIED

Tx Spurious Emission (5755 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5755.000000 | PASS

Final measurements

Measurement Settings

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5643.250000 -30.6 3.6 -27.0
5643.750000 -30.7 3.7 -27.0
5648.250000 -30.7 3.7 -27.0
5648.750000 -30.8 3.8 -27.0
5645.750000 -31.0 4.0 -27.0
5647.750000 -31.0 4.0 -27.0
5646.250000 -31.2 4.2 -27.0
5634.250000 -31.2 4.2 -27.0
5647.250000 -31.4 4.4 -27.0
5630.750000 -31.4 4.4 -27.0
5646.750000 -31.5 4.5 -27.0
5641.250000 -31.5 4.5 -27.0
5630.250000 -31.5 4.5 -27.0
5644.750000 -31.5 4.5 -27.0
5649.250000 -31.6 4.6 -27.0

(MHz)

Start Frequency

(MHz)

Stop Frequency

Pre Measurement

Final Measurement

5470.000000

6100.000000

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >= 1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious

Level in dBm

5.47 5.5 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit T Threshold X Critical X Final Critical Sum Lewel

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 43.377110 5753.236398 5796.613508
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 6.1 | PASS

26 dB Bandwidth

10T
O_-
c il
D g0t
=
§ 207
'3°'W @z |
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz
Bandwidth
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Att

Ref Level 10.00 dBm

&

- RBW

300 kHz

JOGE BWT L6 us & VBW 1 M2

S5 Count 200/200

Made Auto FFT

O 1P} Max

0 dem

=30 dhm

AN e prmr sy MU A

<20 dEm

20 danm

<40 -

|
|
|
|
|

58 R

£0 dinr

|

-70 dBém

£0 dam

|

CF 5,775 GHz

333 pts

.

an 80.0 M-z
#l

Power Spectral Density (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5793.125000 | 5.959 30.0 | PASS

Ports

Port
1

State

used

used

used

2
3
4

used
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density

Level in dBm

5755 5760 5765

Connector 1
Sum Lewel

Connector 2
Limit

5770 5775 5780 5785 5790 5795

Frequency in MHz
Connector 3 Connector 4

2 PSD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 38.250000 0.500000 5755.875000 5794.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 0.7 | PASS

6 dB Bandwidth

5+
ot
g ‘107 I
a 1
o
T
g
B2 M+
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz
Bandwidth
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

&

Ref Level 10.00 gBm

S5 Count 200,200

- RBW

100 kHz
Att JO9F  BWT 54.7 us & VBW 300 kmz

Made Auto FFT

1PN Max

Mgt LAAAM I s | st od e

40 ahm

S0 danr

7
il

’qu5$VrAm¥~ﬂﬂ

£0 dinr

-70 dBém

£0 gam

J

CF 5,775 GHz

1600 pts

-

ﬂen H0.0 MH2
1

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

151
10T

Level in dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 38.000000 5756.125000 5794.125000
DUT Frequency Result
(MHz)
5775.000000 | PASS
99 % Bandwidth

%NJ\/W\/V\M\«A/"VVM/

5735 5740

5750

5760 5770 5780 5790 5800 5810 5815

Frequency in MHz
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 dBm * RBW 500 kHz
Att 96 BWT 185 us » VW MMz Made Auto FFT
251 Count 200,/200
10 1P} Max
2 dBm
-10 dhm—rt - " oy A Ve Ay
f |
20 d8m - T
20 dany ,“
40 abm . 1
2K e
L0 dany ;
-70 d8m 1
£0 dg&m
CF 5,775 UMz 320 pts 231! HO.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5579.250000 -32.5 5.5 -27.0
5585.250000 -32.6 5.6 -27.0
5578.750000 -33.0 6.0 -27.0
5646.750000 -33.1 6.1 -27.0
5573.250000 -33.1 6.1 -27.0
5585.750000 -33.3 6.3 -27.0
5570.250000 -33.3 6.3 -27.0
5649.750000 -33.4 6.4 -27.0
5572.750000 -33.4 6.4 -27.0
5649.250000 -33.5 6.5 -27.0
5632.750000 -33.5 6.5 -27.0
5641.750000 -33.5 6.5 -27.0
5584.750000 -33.5 6.5 -27.0
5633.250000 -33.6 6.6 -27.0
5648.750000 -33.6 6.6 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious
30T
201
D% 4
o 01
£
3 4
3
— 207
547 5.5 5.55 5.6 5.65 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit T Threshold X Critical Final Critical Sum Leel
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W/ UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5795 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 42.476548 5773.986867 5816.463415
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 6.6 | PASS

26 dB Bandwidth

10T
0__
c 1
S 10t
<
E.>’ 20
'30'wf/\/\/ﬁ e | M
5755 5760 5770 5780 5790 5800 5810 5820 5830 5835
Frequency in MHz
Bandwidth
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

Spoctrum I [wl
Ref Level 10.00 dBm * RBW 300 kHz
Att NGB BEWT L6 us & VBW 1Mz Made Auto FFT
S50 Count 200,200
19 1P Max
0 dim {
=30 dhmy
Y
[ ’f‘ PN SN e B el e o Son S "1
% 1
| | ‘
’ \
20 danm ‘1
‘ J
|
40 dhm= S %
|
f
ARy “_ g Moan Lo AN,
£0 dénr |
-70 dén ‘
£0 dEm .
1 i
|

CF 5.7935 GHz 533 pts an 80.0 M-z
- W|

Power Spectral Density (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5795.000000 5813.125000 | 6.491 30.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Level in dBm

AN
o O
T
.*‘\.....

Power Spectral Density

5775 5780

Connector 1
Sum Lewel

5785 5790 5795 5800
Frequency in MHz
Connector 2 Connector 3
Limit L 2 PSD

5805

5815

Connector 4

Minimum Emission Bandwidth 6 dB (5795 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 38.250000 0.500000 5775.875000 5814.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 2.2 | PASS

Level in dBm

6 dB Bandwidth

PROPRIETARY

B M+
5755 5760 5770 5780 5790 5800 5810 5820 5830 5835
Frequency in MHz
Bandwidth
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

&

Ref Level 10.00 gBm

Att

- RBW

100 kHz
JO9F  BWT 54.7 us & VBW 300 kmz
S5 Count 200,200

Made Auto FFT

1PN Max

0 dBm ¢
| 5
40 akm . —‘r "A
¥ \

£0 dR Ly 7

| ; W‘\WNM.A

.M‘M.MWN' b

£0 dBm
70 dBm ‘

[
£0 g8 m
CF 5.793 GHz 1600 pts

-

ﬂen H0.0 MMz
1

Occupied Channel Bandwidth 99% (5795 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidt

h

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5795.000000

38.250000

5775.875000

5814.125000

DUT Frequency
(MHz)

Result

5795.000000

PASS

151
10T

Level in dBm

99 % Bandwidth

WWWW

5755 5760

5770

5780

5790

5800

5810 5820

5830 5835

Frequency in MHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 dBm * RBW 500 kHz
Att 96 BWT 185 us » VW MMz Made Auto FFT
251 Count 200,/200
10 1P} Max
2 dBm
~10 dhm——t + i A = Y ~g——a e - T
f > |
-20 d&m “ :
20 dany :
30 DRIy - -
Y 1 ;
(o = -
L0 dany ;
-70 d8m 1
£0 dg&m
CF 5,795 Gz 320 pts 231! HO.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5795.000000 | PASS

Final measurements
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5585.250000 -33.2 6.2 -27.0
5589.250000 -33.6 6.6 -27.0
5613.250000 -33.7 6.7 -27.0
5585.750000 -33.7 6.7 -27.0
5612.750000 -33.7 6.7 -27.0
5589.750000 -33.8 6.8 -27.0
5633.250000 -33.8 6.8 -27.0
5612.250000 -34.0 7.0 -27.0
5616.750000 -34.0 7.0 -27.0
5644.750000 -34.1 7.1 -27.0
5613.750000 -34.1 7.1 -27.0
5617.250000 -34.1 7.1 -27.0
5639.250000 -34.1 7.1 -27.0
5584.750000 -34.1 7.1 -27.0
5638.750000 -34.2 7.2 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious
30T
201
D% 4
o 01
£
3 4
3
— 207
547 5.5 5.55 5.6 5.65 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit T Threshold X Critical Final Critical Sum Leel
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 88.000000 5733.250000 5821.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 8.7 | PASS

26 dB Bandwidth

151
10T

-10T

20T
T B ME
30T

5695 5720 5740 5760 5780 5800 5820 5840 5855
Frequency in MHz

Level in dBm

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 gBm * RBW I M=
Att JOUE BWT Z25 us & VBW I Me  Mode Auto FFT

S50 Count 200,200
O 1P} Max

0 dem

-70 dBém

£0 dam

CF 5.775 UMz 320 pts

N 1600 MMz
- #l

Power Spectral Density (5775 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5812.375000 | 2.993 30.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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# UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density

35T
30
20T
% 4
he} 10T
£ T
o OfT V
> 4
[
) 10_
2071
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Lewel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 80 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 78.150000 0.500000 5735.925000 5814.075000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 -0.3 | PASS
6 dB Bandwidth
5
o+
£ -10T1
0 1
©
c
Z 20T
[
> 1
]
-
-30T
40T
5695 5720 5740 5760 5780 5800 5820 5840 5855
Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

&

Ref Level 10.00 dBm » RBW 100 kHz
Att JOIB  BWT 1855 us » VBW 300 kMg
S5 Count 200,200

1PN Mas

Mode auto FFT

40 ahm

il

I
MWW

£0 dbnr

J

CF 5,775 GHz

-

Nidmapbionin

-70 dBém

£0 gam

2200 pts

N 1600 MMz
#I

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 80 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 78.500000 5735.750000 5814.250000
DUT Frequency Result
(MHz)
5775.000000 | PASS
99 % Bandwidth

1571

1 NWWWVJ\/
e 7
joa} 1
©
c
Z -10T
(]
>
]
-

20T

-30T

5695 5720 5740 5760 5780 5800 5820 5840 5855
Frequency in MHz
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Bandwidth
Ref Level 10.00 dBm * RBW 1 M=z
Att 30 96 BEWT 229 us » VBW O MW Mode 2uto FFT
S50 Count 200,200
10 1P} Max
2 dBm
~30 dhm—t 1 Y= o » —a A 'L_-
-20 d&m ! !
|
20 dany
.1.-| abm * = ’.‘;J‘ =
.so>:an-.‘ . 2
L0 dany ;
-70 d8m 1
£0 dg&m
CF 5,775 UMz 320 pts ﬁn 160.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.69500 GHz 5.69500 GHz
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >= 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements
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LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5646.250000 -27.7 0.7 -27.0
5645.750000 -27.7 0.7 -27.0
5648.750000 -28.1 1.1 -27.0
5648.250000 -28.2 1.2 -27.0
5645.250000 -28.2 1.2 -27.0
5638.750000 -28.3 1.3 -27.0
5644.750000 -28.4 1.4 -27.0
5639.250000 -28.5 15 -27.0
5642.750000 -28.5 15 -27.0
5646.750000 -28.5 15 -27.0
5641.750000 -28.6 1.6 -27.0
5635.250000 -28.7 1.7 -27.0
5635.750000 -28.7 1.7 -27.0
5649.250000 -28.8 1.8 -27.0
5642.250000 -28.9 1.9 -27.0

Measurement Settings

(MHz)

Start Frequency

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

Level in dBm

Spurious

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit T Threshold X Critical Final Critical Sum Leel
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1.1.2 High Gain Mode

Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5745.000 20.000000 | PASS
RF output power 5745.000 20.000000 | PASS
Power Spectral Density 5745.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 20.000000 | PASS
Tx Spurious Emission 5745.000 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 20.000000 | PASS
Power Spectral Density 5775.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 20.000000 | PASS
Tx Spurious Emission 5775.000 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 20.000000 | PASS
Power Spectral Density 5825.000 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 20.000000 | PASS
Tx Spurious Emission 5825.000 20.000000 | PASS
Emission Bandwidth 26 dB 5755.000 40.000000 | PASS
Power Spectral Density 5755.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5755.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5755.000 40.000000 | PASS
Tx Spurious Emission 5755.000 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 40.000000 | PASS
Power Spectral Density 5775.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 40.000000 | PASS
Tx Spurious Emission 5775.000 40.000000 | PASS
Emission Bandwidth 26 dB 5795.000 40.000000 | PASS
Power Spectral Density 5795.000 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5795.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5795.000 40.000000 | PASS
Tx Spurious Emission 5795.000 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 80.000000 | PASS
Power Spectral Density 5775.000 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 80.000000 | PASS
Tx Spurious Emission 5775.000 80.000000 | PASS

Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 22.600000 5733.250000 5755.850000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 3.4 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
10T
0__
5 107
° -+
£
T 20T
[
et 1
-3O-W _
40T
5725 5730 5735 5740 5745 5750 5755 5760 5765
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 200 kHz
Att JO9F BWT ZESus » VBW 1M Made Auto FFT
S51L Count 200/200
1Pk Max
i
0 dem
~310 dhm
e K|.- v ™ e v A SN -'
J \
/ |
0 dam ‘ ‘ y 4
<40 dbm— - ",-‘"— R -
0 dBm—
M AN~
L0 dn ‘
-70 dEmr 1
!
£0 dam—
1
CF 5,745 UMz A0 pts 20" 40.0 MMz )
4 4
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 20.0 30.0 20.0 99.726 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5736.287129 | 4.570 30.0 | PASS

Ports

Port State

1 | used

used

2
3 | used
4 | used
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Level in dBm
=
e

-10T
5735 5740 5745
Frequency in MHz
Connector 1 Connector 2 Connector 3
Sum Lewel Limit L 2 PSD
Measurement

Setting Instrument Value Target Value
Start Freguency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >= 1.500 MHz
SweepPoints 101 ~80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Connector 4

Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)
6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 19.200000 0.500000 5735.375000 5754.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 0.0 | PASS
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LABORATORY
5 —
S
M
©
£
©
>
[
-
5725 5730 5735 5740 5745 5750 5755 5760 5765
Frequency in MHz
Bandwidth
Ref Level 10.00 dBm * RBW 100 kHz
Att JO9F  BWT S6.E us & VBW 300 kM:  Made Auto FFT
S51L Count 200/200
1Pk Max
0 dem
~310 dhm
20 dim g _Jenud gl r At
: : !
20 dany " !{
/ \
40 ATyt —f '.;, -
¥ ‘«,.‘
£0 g8 .
A L\ﬂ
e P Ty u SrCRITTI
£0 ::" : <t ML
70 d@r
£0 o8
CF 5,745 UMz B0 pts 20" 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 19.100000 5735.450000 5754.550000
DUT Frequency Result
(MHz)
5745.000000 | PASS

10T

10T

20T

Level in dBm

-30T

40T

5725

Bandwidth

5730

5735 5740

5745

Frequency in MHz

5750

5755

5765
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&

Ref Level 10.00 dBm

* RBW 200 kHz
Att IS BWT ZEBSus » VBW 1 MM Made Auto FFT
251 Count 200/200
9 1P} Max
|
2 dem i
-10 dhm—rt :
Ay
Py
<20 dEm + +
| |
| ] \
20 dam—r ] —_—
40 abm * %
=0 dRm— %
AT ORY | { ~
£0 dany
70 dEém ‘
£0 dam
|
CF 5,745 UMz M0 pts
nas

an 40.0 MMz
Wl

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5745.000000 | PASS

Final measurements

Frequency
(MHz)

Level Pre
Measurement
(dBm)

Limit
(dBm)

level Result

(dBm)

Margin
(dB)
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Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
5551.750000 -30.9 3.9 -27.0
5940.750000 -30.9 3.9 -27.0
5640.750000 -30.9 3.9 -27.0
6040.250000 -31.0 4.0 -27.0
6040.750000 -31.1 4.1 -27.0
6009.250000 -31.1 4.1 -27.0
6066.250000 -31.1 4.1 -27.0
5641.250000 -31.2 4.2 -27.0
5634.750000 -31.2 4.2 -27.0
6008.750000 -31.2 4.2 -27.0
5542.750000 -31.2 4.2 -27.0
6046.750000 -31.2 4.2 -27.0
5543.250000 -31.3 4.3 -27.0
5623.250000 -31.3 4.3 -27.0
5604.250000 -31.3 4.3 -27.0

Measurement Settings

Start Frequency
(MHz)

(MHz)

Stop Frequency

Pre Measurement

Final Measurement

5470.000000

6100.000000

Level in dBm

5.47 5.5 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6.05 6.1
Frequency in GHz
Limit R Threshold X Critical Final Critical Sum Lewel
Pre Measurement 2
Setting Instrument Target Value
Value
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
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\ Preamp \ off \ off \

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 23.200000 5763.350000 5786.550000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 2.5 | PASS
5_-
0
10+
e 0
[oa}
©
= 20t
3]
>
3 1
—
-30T
1 220 M
40T
5755 5760 5765 5770 5775 5780 5785 5790 5795

Frequency in MHz

Bandwidth

TR9803_E7-Audience_FCC_15.407_UNII-3_Annex Page 53 of 88
PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 gBm * RBW 200 kHz

Att J0UH BWT ZBSus & VBW 1 MMz Made Auto FFT
S50 Count 200/200

@ 1P} tax

2 dem

<20 dEm

20 danm

i
]
|
|

<40 Ahm - s

S0 ganr

A s W AA " »‘
AN AN

£0 dinr

-70 dEm ‘

£0 dEm—t .
1 l

CF 5.775 UMz A0 pts 20“ 40.0 M-z
- |

4

Power Spectral Density (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5783.712871 | 4.308 30.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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35T
30

20T

10T

Level in dBm

2\

5785

107

5775 5780

Frequency in MHz

5765 5770

Connector 3 Connector 4

PSD

Connector 1 Connector 2
Sum Lewel Limit 2

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 19.100000 0.500000 5765.475000 5784.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 2.9 | PASS

R

Level in dBm

19100 M¥
5755 5760 5765 5770 5775 5780 5785 5790 5795
Frequency in MHz
Bandwidth
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&

Ref Level 10.00 gBm
Att 30 96
S5 Count 200/200

- RBW

100 kHz
BEWT S6.E yus & VBW 200 kv

Made Auto FFT

1PN Max

40 ahm

S0 danr

T
20 dem

"

Vinp b, pga i

-70 d@m—

£0 gam

J

CF 5,775 GHz

BUO pts

-

4

wen 40.0 M-z
1

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 19.100000 5765.450000 5784.550000
DUT Frequency Result
(MHz)
5775.000000 | PASS

e -10T
5
= 207
]
g

-30T

a0Me |
40T
5755 57I60 57I65 57I70 57I75 I 57I80 57I85 57I90 57I95
Frequency in MHz
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Bandwidth
Ref Level 10.00 dBm » RBW 200 kHz
Att 96 BWT ZBSus & VBW 1M Made Auto FFT
S50 Count 200/200
10 1P} Max
2 dBm
~310 dhmy T v I
e e -
-20 dBm t ,
0 dBm “ '.
40 abm * - \-w N
0 g8 s %
£0 dany ;
-70 d8m 1
£0 dg&m
CF 5,775 UMz M0 pts ﬂen 40.0 MMz
4 ')
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

TR9803_E7-Audience_FCC_15.407_UNII-3_Annex
PROPRIETARY

Page 57 of 88



Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5649.750000 -30.7 37 -27.0
6034.250000 -30.8 3.8 -27.0
5638.750000 -30.9 3.9 -27.0
5580.250000 -30.9 3.9 -27.0
5649.250000 -30.9 3.9 -27.0
5589.750000 -31.0 4.0 -27.0
6034.750000 -31.0 4.0 -27.0
5576.750000 -31.0 4.0 -27.0
5577.250000 -31.0 4.0 -27.0
5590.250000 -31.0 4.0 -27.0
6035.750000 -31.0 4.0 -27.0
5579.750000 -31.1 4.1 -27.0
6035.250000 -31.1 4.1 -27.0
5574.750000 -31.2 4.2 -27.0
5584.250000 -31.2 4.2 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2

Level in dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit Threshold X Critical Final Critical SumLeel
Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 22.100000 5814.250000 5836.350000
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DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 3.5 | PASS
10T
O__
5 101
S 20}
] 1
-30T
40T
5805 58I10 58I15 58I20 58I25 58I30 58I35 58I40 58I45
Frequency in MHz
Bandwidth
Rnf. L.:!.llll ILO GO dBm * RBW 200 kHz =
:’l;ll S —.—n,v;iTan EWT ZEBS us & VBW 1 MM Made Auto FFT
l.-w‘ Max —
~10 dhm
20 48 b ikl i A A :
S0 dany "v
<40 by - ~'-34/f —lu‘~l
pe
po-wo il PP YN [
vt‘) dém
i |
CF 5,825 UMz M0 pts 20“ 40.0 M-z !
Power Spectral Density (5825 MHz; 24.000 dBm; 20 MHz)
Result
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DUT Frequency
(MHz)

Frequency
(MHz)

PSD
(dBm)

Limit
Max
(dBm)

Result

5825.000000

5817.475248

4.386 30.0

PASS

Ports

Port

State

1 | used

used

2
3 | used
4 | used

35T

30
20T

10T

Level in dBm

-10T

=

5815

Connector 1

5820

5825
Frequency in MHz

5830

5835

Connector 2

Sum Lewel

Limit 2

Connector 3
PSD

Connector 4

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 19.200000 0.500000 5815.375000 5834.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 0.0 | PASS
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5845

5
i W/‘W"‘WW«NWWW
-10T
S
0]
©
c
Z 20T
(5]
>
(]
-
307
40t
5805 5810 5815 5820 5825 5830 5835 5840
Frequency in MHz
Bandwidth
: =
Ref Level 10.00 dBm & RBW 100 kHz
Att JN UGB  BWT S6.E us » VBW 300 kM2 Made Auto FFT
S5 Count 200,200
1PN Max
i
od i
\
0 dhmy [
-20 dim ’v""“ e i e S SN
| | a
O dany ‘ T |
/ |
30 ARy — - .o 1‘
| i \
| /
=0 dBm &
| I|L‘[
Vetaeg™ 'A"I':‘ pr e A T
L0 dbrr
-70 d8m ‘
\
£0 gam
1

CF 5.8235 GHz B00 pts an 40.0 M-z
- WI

i

Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 19.100000 5815.350000 5834.450000
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Result
(MHz)

5825.000000 | PASS

Level in dBm

5805 5810 5815 5820 5825 5830 5835 5840 5845
Frequency in MHz

Bandwidth

Ref Level 10.00 dBm * RBW 200 kHz
Att JO9F BWT ZESus » VBW 1M Made Auto FFT

S50 Count 200,200
O 1P} Max
|

0 de

~30 dhm

20 dBm - e .
f |

20 danm 7
\

<30 QB =t g - - —p— - - -
1

50 dam - :

rAr NI N Vv

CF 5,825 GHz A0 pts 20" 40.0 MH2
. |

Measurement

Setting Instrument Target Value
Value
Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz

TR9803_E7-Audience_FCC_15.407_UNII-3_Annex
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UNIFIED

Tx Spurious Emission (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements

Measurement Settings

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5631.750000 -29.0 2.0 -27.0
5632.250000 -29.3 2.3 -27.0
5631.250000 -29.6 2.6 -27.0
5630.750000 -30.5 35 -27.0
5641.250000 -30.8 3.8 -27.0
5633.750000 -30.8 3.8 -27.0
5640.750000 -30.9 3.9 -27.0
5626.750000 -30.9 3.9 -27.0
6035.250000 -31.0 4.0 -27.0
5630.250000 -31.0 4.0 -27.0
5634.250000 -31.0 4.0 -27.0
5643.250000 -31.1 4.1 -27.0
5643.750000 -31.1 4.1 -27.0
5640.250000 -31.1 4.1 -27.0
5638.750000 -31.1 4.1 -27.0

(MHz)

Start Frequency

(MHz)

Stop Frequency

Pre Measurement

Final Measurement

5470.000000

6100.000000

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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# UNIFIED
COMPLIANCE

LABORATORY

427 West 12800 South, Draper, UT 84020

Level in dBm

5.47 5.5

Limit

5.55 5.6 5.65

Threshold

5.7

X

5.75 5.8 5.85
Frequency in GHz

Critical X

5.9 5.95 6

Final Critical

6.05 6.1

Sum Lewel

Emission Bandwidth 26 dB (5755 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 43.527205 5732.936210 5776.463415
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 3.3 | PASS
10T
0__
£
T -107
£
©
3 201
-
-3O-W s | \\I\V\MNW\ANV
5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 gBm * RBW 300 kHz

Att NGB BEWT L6 us & VBW 1Mz Made Auto FFT
S50 Count 200,200
19 1P Max

0 dem

\
=30 dhm

0

\

20 danm

40 ahm~-

50 Jam

£0 dinr

-70 dBm

£0 dam

i
1 ;
CF 5,753 GHz 333 pts Bpan 500 Wiz

. N

dilecd

Power Spectral Density (5755 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5755.000000 5736.625000 | 2.310 30.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
COMPLIANCE
LABORATORY

35T
30
20T
€ 4
M
©
£
° N/
>
(]
)
5735 5740 5745 5750 5755 5760 5765 5770 5775
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Lewel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5755 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 38.400000 0.500000 5735.775000 5774.175000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 -0.6 | PASS
5
o+
c -10T
[oa}
©
£
©
>
(]
-
5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz
Bandwidth
TR9803_E7-Audience_FCC_15.407_UNII-3_Annex Page 66 of 88

PROPRIETARY



- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ref Level 10.00 dBm & RBW 100 kHz
Att JOOF  BWT 547 us = VBW 200 kM Made Auto FFT
S50 Count 200/200
1PN Max
\
0 dem
|
=30 dhm [
20 dam 1 -3 +
‘ rw LI A ™ N ) _.WMI
O Jany J T‘
40 dk ‘ ‘f‘ \
0 ATy . - - - L
Y \
0 g8 ;’,.-” ‘5111
i
Boeatnid 4 “‘, g AL MLl gy
£0 dbnr t
-70 d8m ‘
\
£0 gam
CF 5.7535 GHz 1600 pts an 80,0 MMz
— WI

4

Occupied Channel Bandwidth 99% (5755 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 38.250000 5735.875000 5774.125000
DUT Frequency Result
(MHz)
5755.000000 | PASS

10T

1 AN VAP A A A P

Level in dBm

5730 5740 5750 5760 5770 5780 5790 5795

5715 5720

Frequency in MHz
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 dBm * RBW 500 kHz
Att 96 BWT 185 us » VW MMz Made Auto FFT
S50 Count 200/200
10 1P} Max
2 dBm
~310 dhmy T [ X
gl o
20 dEm rj
|
20 dam i
30 ARy ;—‘ Y
R e
L0 dany ;
-70 d8m 1
£0 dg&m
CF 5,755 Gz 320 pts 231! HO.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5755 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5755.000000 | PASS

Final measurements
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5644.750000 -28.6 1.6 -27.0
5644.250000 -28.8 1.8 -27.0
5645.250000 -29.4 2.4 -27.0
5640.250000 -29.7 2.7 -27.0
5641.750000 -29.8 2.8 -27.0
5640.750000 -30.0 3.0 -27.0
5641.250000 -30.0 3.0 -27.0
5642.250000 -30.0 3.0 -27.0
5643.750000 -30.1 3.1 -27.0
5634.750000 -30.2 3.2 -27.0
5649.250000 -30.2 3.2 -27.0
5627.250000 -30.2 3.2 -27.0
5639.750000 -30.3 3.3 -27.0
5635.250000 -30.3 3.3 -27.0
5621.750000 -30.3 3.3 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency

(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

Level in dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit T Threshold X Critical Final Critical Sum Lewel
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W/ UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 42.176360 5754.587242 5796.763602
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 2.5 | PASS
10T
0__
S
g -10T
£
°©
3 201
)
-3O-WW\// — \\/\/\wvwvwm
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815

Frequency in MHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 10.00 gBm * RBW 300 kHz
Att JOUH BWT LB yus & VBW 1 MM Made Auto FFT

S50 Count 200,200
O 1P} Max

0 dem

e WP [ P TRV PERETIY R P
20 dBm -

20 danm

\
]
|
|

30 A= —- - - - ‘N

» s
S0 dim 7 "
et Y

£0 dinr

¥
|
-70 dEm ‘
\

£0 dam

CF 5.775 UMz 533 pts

an 80.0 M-z
. #l

4

Power Spectral Density (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5793.375000 | 1.789 30.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

35T
30
20T
€ 4
g 107
= T
° ST
>
(]
)
5755 5760 5765 5770 5775 5780 5785 5790 5795
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Lewel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 38.250000 0.500000 5755.875000 5794.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 -2.7 | PASS

5
o+
-10T1 J
£
s}
o
c
— 20T
[
>
[
)
-30T
B M+
-401
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

4

Ref Level 10.00 dBm w RBW 100 kHz
Att JO 96 BWT 54.7 us & VBW 300 kM:  Made Auto FFT
251 Count 200/200
1PN Max
[
2 dem ‘
\
0 dhe T
20 d&m
‘ r&lunk‘md"\yh’“'ﬂ-w v L e
O B t l
‘ | |
e LU y *
\ / N
J
S0 g8 u LW
‘ I W,
R i e
0 dBm
-70 dEm ‘
[
£0 dam
CF 5.775 GHz 1600 pts an 80.0 M-z
—- lIIIII'I’1'I-=g-.-.-.-m

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 38.250000 5755.875000 5794.125000
DUT Frequency Result
(MHz)
5775.000000 | PASS

10T

Level in dBm

5735 5740

5750

5760 5770

5780

5790 5800

5810 5815

Frequency in MHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 dBm * RBW 500 kHz
Att 96 BWT 185 us » VW MMz Made Auto FFT
S50 Count 200,200
10 1P} Max
2 dBm
~310 dhmy T v T
AUt 2
-20 dBm ” T
0 dam L
40 abm * * J
|
) B | ~
e
L0 dany ;
-70 d8m 1
£0 dg&m
CF 5,775 UMz 320 pts 231! HO.0 M-z
4 ')
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5625.250000 -30.0 3.0 -27.0
5589.750000 -30.1 3.1 -27.0
5648.250000 -30.3 3.3 -27.0
5589.250000 -30.3 3.3 -27.0
5648.750000 -30.5 3.5 -27.0
5624.750000 -30.8 3.8 -27.0
5606.750000 -30.9 3.9 -27.0
5647.750000 -31.0 4.0 -27.0
5625.750000 -31.0 4.0 -27.0
5606.250000 -31.0 4.0 -27.0
5590.250000 -31.0 4.0 -27.0
5645.750000 -31.0 4.0 -27.0
6022.250000 -31.1 4.1 -27.0
5649.250000 -31.1 4.1 -27.0
5636.750000 -31.1 4.1 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency

(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

Level in dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit T Threshold X Critical Final Critical Sum Lewel
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W/ UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5795 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 42.476548 5773.986867 5816.463415
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 3.9 | PASS

26 dB Bandwidth

10T
O__
e 1
S 10t
<
E.>’ 207
-3O-W o | w
5755 5760 5770 5780 5790 5800 5810 5820 5830 5835
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

&

Ref Level 10.00 dBm
Att
S50 Count 200,200

- RAW
JOGE BWT L6 us & VBW 1 M2

300 kHz

Made Auto FFT

O 1P} Max

0 dem

]

A N / |
PmA P taars i s A L

20 danm

20
30 DRIy —
0

48
20 48
e

'.‘A.."}f‘"' W

£0 dinr

WP AT AN

.

-70 d&

|
|
|
|

£0 dam

| |

CF 5.7935 GHz

333 pts

.

4

Power Spectral Density (5795 MHz;

an 80.0 M-z
#l

24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5795.000000 5813.375000 | 2.392 30.0 | PASS

Ports

Port

State
1 | used

used

2
3 | used
4 | used
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W/ UNIFIED
/ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density

35T
20T
=
[va) 4
o
c
— 0T
(]
>
[} 4
)
-20-/
5775 5780 5785 5790 5795 5800 5805 5810 5815
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Lewel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5795 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 38.200000 0.500000 5775.925000 5814.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 -1.9 | PASS

6 dB Bandwidth

5_-
0__
g ‘107 V
a 1
o
c
= 201
[0
= 4
3
30T
T B/AD M+
-40-
5755 5760 5770 5780 5790 5800 5810 5820 5830 5835
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

4

Ref Level 10.00 dBm w RBW 100 kHz
Att JN UGB BWT 547 us & VBW 300 kM Made Auto FFT
S50 Count 200/200
[0 1°) tax
\
0 dem ‘
0 e 1
<20 dam
| Ay JRTETRE Forewre S £ |
S0 dany \ |
'7 \
40 ahmy T ‘!
!
¢ 3
=0 d@ny y L‘
| o
g?axhnkhhﬂau¢l( P imap s Ay
W dBn
-70 dém ‘
\
£0 dam
CF 5,795 GHz 1600 pts an 80.0 M-z
—- W.

Occupied Channel Bandwidth 99% (5795 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 38.250000 5776.125000 5814.375000
DUT Frequency Result
(MHz)
5795.000000 | PASS
99 % Bandwidth
10T

Level in dBm

J\M\,\/NW

5755 5760

5770

5780 5790 5800 5810 5820 5830 5835

Frequency in MHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 dBm * RBW 500 kHz
Att 96 BWT 185 us » VW MMz Made Auto FFT
251 Count 200,/200
10 1P} Max
2 dBm
<30 dhm T v "’y
<20 dam "‘ i, :
20 dany “
30 ARyt r—-d *
2045 ot =
L0 dany ;
-70 d8m 1
£0 dg&m
CF 5,795 Gz 320 pts 231! HO.0 M-z
4 ')
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5795.000000 | PASS

Final measurements
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5588.750000 -30.6 3.6 -27.0
6016.750000 -30.7 37 -27.0
6045.750000 -30.8 3.8 -27.0
6022.750000 -30.8 3.8 -27.0
5597.750000 -30.9 3.9 -27.0
5598.250000 -30.9 3.9 -27.0
5606.750000 -30.9 3.9 -27.0
6045.250000 -30.9 3.9 -27.0
5640.250000 -31.0 4.0 -27.0
6017.250000 -31.0 4.0 -27.0
5639.750000 -31.0 4.0 -27.0
5606.250000 -31.0 4.0 -27.0
5590.250000 -31.1 4.1 -27.0
5636.250000 -31.1 4.1 -27.0
5589.750000 -31.1 4.1 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2

201

Level in dBm

Spurious

547 55 5.55 5.6 5.65 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit T Threshold X Critical Final Critical Sum Lewel
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 90.000000 5728.250000 5818.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 6.6 | PASS

26 dB Bandwidth

15T
10T
e T
a 1
o
= 10t
[0
g
20T
-Wl\xxf/ SAOM \\’\,A/\/\/\[v\/ww
-301
5695 5720 5740 5760 5780 5800 5820 5840 5855
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

&

Ref Level 10.00 dBm

S5 Count 200/200

* RBW 1 M=z

Att JN UGB BWT Z2.9 us & VBW ) Me

Mode

Auto FFT

O 1P} Max

0 dem

]

20 danm

20 dim

0.

2

@l

|

Y
£0 dim

-70 d&

30 QB — -
|
1

£0 dam

|

CF 5,775 GHz

320 pts

.

4

Power Spectral Density (5775 MHz;

N 1600 MMz
#I

24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5812.625000 | -0.146 30.0 | PASS

Ports

Port

State
1 | used

used

2
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
COMPLIANCE
LABORATORY

Power Spectral Density

35T
20T
=
M
©
£ ol
© \/
>
[} -
)
-ZO-J
5735 5740 5750 5760 5770 5780 5790 5800 5810 5815
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Lewel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 80 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 78.350000 0.500000 5735.775000 5814.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 -4.1 | PASS
6 dB Bandwidth
o
-10T
£
[oa}
©
£
©
>
]
-
5695 5720 5740 5760 5780 5800 5820 5840 5855
Frequency in MHz
Bandwidth
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&

Ref Level 10.00 gBm » RBW 100 kHz

Att JO 96 BWT 1855 us » VBW 300 kM2  Mode Auto FFT
S50 Count 200,200
1PN Max

|
wand— | 5
| | A

S0 d8mr \‘I.
P - ) R PO

£0 dénr

J

CF 5.775 UMz 200 pts ﬁn 100.0 MMz
—— ]

4

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 80 MHZz)

-70 dBém

£0 gam

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 78.500000 5735.750000 5814.250000
DUT Frequency Result
(MHz)
5775.000000 | PASS

99 % Bandwidth

1571

10t
ol VN P ST e i
28] 1
©
c
Z -10T
(]
>
]

20T

-301

5695 5720 5740 5760 5780 5800 5820 5840 5855
Frequency in MHz
TR9803_E7-Audience_FCC_15.407_UNII-3_Annex Page 85 of 88

PROPRIETARY



» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Level 10.00 dBm * RBW 1 M-
Att 30 96 BEWT 229 us » VBW O MW Mode 2uto FFT
251 Count 200,/200
10 1P} Max
2 dBm
-10 dhm—1t 12
<20 dam 1 +
|
20 dany
30 By — Sy
%o ‘:a.—n . s ]
L0 dany ;
-70 d8m 1
£0 dg&m
CF 5,775 UMz 320 pts ﬁn 160.0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.69500 GHz 5.69500 GHz
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >= 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements
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Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5645.250000 -28.8 1.8 -27.0
5645.750000 -28.8 1.8 -27.0
5646.250000 -29.1 2.1 -27.0
5644.750000 -29.4 2.4 -27.0
5634.750000 -29.4 2.4 -27.0
5607.250000 -29.4 2.4 -27.0
5636.250000 -29.4 2.4 -27.0
5638.750000 -29.5 25 -27.0
5646.750000 -29.5 25 -27.0
5634.250000 -29.6 2.6 -27.0
5641.750000 -29.6 2.6 -27.0
5607.750000 -29.6 2.6 -27.0
5636.750000 -29.7 2.7 -27.0
5649.750000 -29.7 2.7 -27.0
5641.250000 -29.7 2.7 -27.0

Measurement Settings

(MHz)

Start Frequency

Stop Frequency

(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

Level in dBm

Spurious

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit T Threshold X Critical Final Critical Sum Lewel
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-- End of Report--
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